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Daptomycin Standardization for Adult and Pediatric Patients 

 

Dosing of Daptomycin 
• Doses should be calculated based on patient weight:5-8 

o BMI < 30 kg/m2 - use actual body weight (ABW) 

o BMI  30 kg/m2 - use dosing body weight [DBW = IBW + 0.4(ABW-IBW)]. 
• Doses should be rounded up to the nearest 50mg. 

• Standard diluent will be 100mL normal saline.   
• Pharmacists are permitted by P&T to adjust doses per this protocol. 
• Daptomycin is not recommended for the treatment of CNS or pulmonary infections.  

o Daptomycin may still be used in patients with infective endocarditis and pulmonary septic 
emboli, without evidence of pneumonia.5 

• Due to the limited number of agents available for the treatment of vancomycin-resistant Enterococcus 
(VRE), an ID consult is strongly recommended for VRE infections outside of the urine.  

 
 

Table 1: Dose by Indication (Adults and Children ≥12 years) 
Pathogen 10 mg/kg 10-12 mg/kg# 

Staphylococcus 
aureusᶲ4-13,33-36 

• Bacteremia 

• Right-sided endocarditis 

• Osteomyelitis 

• Septic arthritis of native joint 

• Left-sided or prosthetic valve endocarditis   

• Foreign body/prosthetic material infection 

• Persistent* or complicated bacteremia 

Enterococcus14-19,33-36 

 
 • Endocarditis 

• Foreign body/prosthetic material infection 

• E. faecium isolates with daptomycin MIC of ≤4** 

• Bacteremia 

• Osteomyelitis 

CoNS5,12 • Bacteremia 

• Endocarditis 

• Foreign body/prosthetic 
material infection 

• Osteomyelitis 

 

Abbreviations: CoNS– coagulase-negative staphylococci; MIC– minimum inhibitory concentration; ᶲDaptomycin is an alternative for 
treatment of MSSA in patients who are intolerant of cefazolin or nafcillin; *Persistent bacteremia defined as positive blood cultures for 
≥5 days; **The CLSI breakpoint for susceptible dose-dependent (SDD) was recently updated to include all E. faecium isolates with an MIC 
≤4 and is based on a dosage regimen of 8-12 mg/kg every 24 hours20 

  

Table 2: Pediatric Dose by Age (Children <12 years)* 
Indication Age Doseᶲ 

Bacteremia21,22,42 
Osteomyelitis22,23,42 

SSTI24,42 

<2 months 6 mg/kg/dose every 12 hours  
Consultation with antimicrobial stewardship strongly recommended 

≥2 months to <1 year 12 mg/kg/dose every 24 hours  

≥1 year to ≤6 years 12 mg/kg/dose every 24 hours  

≥7 years to <12 years 10 mg/kg/dose every 24 hours  
*Please see Table 1 for more detailed guidance on dosing in pediatric patients ≥12 years of age. ᶲFor patients ≤7 years of age, infuse 
daptomycin dose over 60 minutes; for patients ≥7 years of age infuse daptomycin dose over 30 minutes21. Higher-than-recommended 
doses of daptomycin may be required for children with sepsis to ensure appropriate exposure22-24.  
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Table 3: Dose Adjustment for Renal Function  
 Creatinine Clearance (CrCl) Dosing 

 30 ml/min Usual dose (Table 1) administered every 24 hours 

< 30 ml/min Usual dose (Table 1) administered every 48 hours 

Hemodialysis25-28 
 

Inpatient: Doses administered POST-HD  
Outpatient: Doses administered POST-HD or 
INTRA-HD (during last 30 minutes of dialysis) 

 Non-HD Dose  
(dosed every 24 hours) 

HD Day 1 
(48 hr interdialytic period) 

HD Day 2 
(48 hr interdialytic period) 

HD Day 3 
(72 hr interdialytic period) 

Usual dose  
10 mg/kg  

10 mg/kg a 10 mg/kg a 12* mg/kg a 

Usual dose  
12 mg/kg  

12 mg/kg a 12 mg/kg a 12* mg/kg a 

CRRT29-32,43, 46 8-12 mg/kg every 24 hours depending upon effluent flow 

Peritoneal Dialysis41, 44-45 6-10 mg/kg every 48 hoursa,b  

*Increasing the parent dose by 50% intra- or post-HD provides comparable AUC48 –72 values, while maintaining acceptable trough concentration 
(Cmin) values27. Doses ≥12 mg/kg administered in the 72-hour interdialytic period have previously been associated with increased probability 
(>10%) of Cmin >24.3 mg/L. A Cmin of ≥24.3 mg/L has been associated with increased risk (50%) of CK elevation in individuals with CrCl >30 
mL/min receiving daptomycin dosed every 24 hours28,40. a: Twice-weekly monitoring of CK is recommended for all inpatients on hemodialysis 
or peritoneal dialysis. b: There is a lack of data for daptomycin dosing in peritoneal dialysis, and clinical judgement is required based on disease 
state, pathogen and specific peritoneal dialysis regimen. Consider an ID consult in cases of VRE bacteremia where the benefit of higher doses 
may outweigh the risk.  
 

Monitoring 
• The current practice of creatinine kinase (CK) monitoring at baseline and weekly thereafter should 

continue and may be ordered by pharmacy as part of therapeutic drug monitoring 

• If patient is maintained on a statin or has CrCl <30 ml/min, consider monitoring CK twice weekly32-33. 

• Twice-weekly monitoring of CK is recommended for all patients on peritoneal dialysis or hemodialysis.  

• Daptomycin should be held (Figure 1) in the setting of: 
o CK elevation >5x the upper limit of normal (ULN) in patients who are symptomatic 
o CK elevation >10x the ULN in patients who are asymptomatic  

 

Figure 1: Dose Adjustment in Setting of Elevated Creatinine Kinase (CK)   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Symptomatic patient with CK elevation >5x ULN 
OR 

Asymptomatic patient with CK elevation >10x ULN

Hold daptomycin for one dose and 
repeat CK in 24 hours#

CK returned to 
baseline? 

Restart daptomycin at previous dose
Continue holding daptomycin and 

repeat CK in 24 hours#

CK returned to 
baseline?

Restart daptomycin at 
previous dose

NOYES

YES NO

Consider alternative 
therapy

#Please consider 
consultation with 

infectious diseases for 
recommendations on 
alternative therapy if 
holding daptomycin
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Timing of Administration  

When possible, preferential timing (below) should be given to standardize batching compounds in alignment of 

due times in an effort to decrease wasting of daptomycin IV preparations.  

• First doses of daptomycin will be ordered as STAT and administered immediately (day 1)  

• Subsequent doses will be rescheduled by pharmacy to 21:00 using the schedule below: 

o Initial dose given 00:01-09:00, second dose given at 21:00 that evening (day1) 

o Initial dose given 09:01-17:00, second dose given at 09:00 the next day (day2), then at 21:00 

later that day (day 2) 

o Initial dose given 17:01-00:00, second dose given at 21:00 the next day (day2)  
 

 

Time of first dose (day 1)  Second dose  Third dose  

00:01-09:00 day 1 21:00 day 1  21:00 day 2  

09:01-17:00 day 1  09:00 day 2  21:00 day 2  

17:01-00:00 day 1 21:00 day 2  21:00 day 3  
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